Installation Instruction
Part No.: VGRB-2206BK

A: Cross Plate (1PC) B: Left Side Rack C: Right Side Rack

D: Decoration Plate (2PCS) E: Light Connectors
Pic Spec. Qty. i Spec. Qty.

M8X16 Button
Head Bolt

M10X40 Button

Head Bolt 10

D8 Lock Washe 10

M10 Rivet Nut 6 M8 Hex Nut 10

Pic.
D10 Flat Washer 6 O D8 Flat Washer 20

&=

o

@) D10 Lock Washet 6
<

M10 Hex Nut 6




M8X20 Bolt (4pcs)

D8 Flat Washer (8PCS)
D8 Lock Washer  (4PCS)
M8 Hex Nut  (4PCS)

M6X10 Bolt (14pcs)
M6 Flange Nut  (14PCS)

M10X40 Bolt (6pcs)

M8X20 Bolt  (6pcs) D10 Flat Washer (6PCS)
D8 Flat Washer (12PCS) D10 Lock Washer (6PCS)
D8 Lock Washer  (6PCS) M10 Hex Nut  (6PCS)

M8 Hex Nut  (6PCS)




